
 

 

 

Faculteit Wetenschappen 

 

Departement Bio-ingenieurswetenschappen 

 

Modellering en bedrijfsvoering van                

membraanbioreactoren voor 

huishoudelijk afvalwater: van 

conventionele tot nieuwe 

toepassingen 

 

Proefschrift voorgelegd tot het behalen van de graad van doctor in de  

bio-ingenieurswetenschappen aan de Universiteit Antwerpen door 

Alessio Fenu 

 

Promotoren: 

 

Prof. Dr. Silvia Lenaerts 

    Antwerpen, 2016



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Alle rechten voorbehouden. Niets uit deze uitgave mag worden vermenigvuldigd 

en/of openbaar gemaakt worden door middel van druk, fotokopie, microfilm, 

electronisch of op welke wijze dan ook zonder voorafgaandelijke schriftelijke 
[...]
filtration causes a thinner deposit layer. The cake layer resistance, which affects the filtration perfor-

mance (Mendret et al., 2009), differs when in cross-flow and in dead-end filtration cells (Chellam and 

Wiesner 1997, Mota et al., 2002). Apart from the cake layers thickness, the difference in cake re-

sistance is further influenced by the shape of the filtered particles, their size and cake compressibility 

(Mota et al., 2002).  

 

 

 

Figure 2.3: Dead-end filtration (left) and cross-flow filtration (right) (Crittenden et al., 2012b).  

 

 

 

 

Figure 2.4: Membrane configurations: inside-out (left), outside-in (right) (van Haandel and Van Der 
Lubbe 2007). 

 

In MBR configurations the mixed liquor can flow either inside-out (cross-flow configuration) or outside-

in (dead-end submerged configuration). These two concepts are displayed schematically in Figure 2.4. 

The differential pressure over the membrane forces the permeate through the membrane (inside-out). 

In the outside-in configuration, a slight vacuum is applied by a permeate pump which induces a liquid 

flow through the membrane wall.  



33 
 

All chapters of this study are focused on a dead-end filtration, with fibers having the shape of hollow 

fibers, in outside-in and submerged configuration. 

Commercially available membrane modules include spiral wound, hollow fiber, tubular and flat-sheet 

modules. Hollow fiber modules are used commonly due to their high membrane area to volume ratio 

(Schwinge et al., 2004). Mitsubishi and GE-Zenon deliver MBR systems using hollow fiber modules, 

while Kubota uses flat sheet modules (Yang et al., 2006).  

A hollow fiber membrane module consists of numerous long porous filaments packed inside a car-

tridge. Each filament is very narrow in diameter and very flexible. Two such filaments are displayed in 

Figure 2.5. Broken hollow fibers however, cannot be replaced. Most commercially available hollow 

fiber membranes run at outside-in mode (Mulder 1996) and their design allows for backflushing (Sen-

eviratne 2006). Because of its large active area combined with a small footprint (600-1200 m²/m³) 

(Seneviratne 2006), hollow fiber modules have great potential in commercial applications (Camacho 

et al., 2013).  

 

 

 

Figure 2.5: Hollow fiber membrane. On the left there is a symmetric membrane, on the right is an asym-

metric membrane (Seneviratne 2006). 

 

2.1.3 Membrane fouling and concentration polarization  

During membrane filtration two main problems occur: concentration polarization and membrane foul-

ing, which both have a negative effect on the flux.  

 

2.1.3.1 Concentration polarization  

Concentration polarization originates from the accumulation of components that are rejected by the 

membrane. The convective flow of these components to the membrane surface is larger than the flow 



34 
 

to the bulk solution. This results in an accumulation of the rejected component at the membrane sur-

face (Lee et al., 1984, Matthiasson and Sivik 1980) which increases resistance to filtration flow and 

thus reduces the permeate flux (Figure 2.6). Concentration polarization however ends spontaneously 

after the operation. It is a reversible process by low forces between the macromolecules in the gel 

(Matthiasson and Sivik 1980).  

 

 

 

 

Figure 2.6: Concentration polarization (Judd 2011) 
 

2.1.3.2 Membrane fouling  

Fouling is defined as the result of interactions between particles in the influent and the membrane or 

previously adsorbed particles (Munir 1998) and is illustrated in Figure 2.7. Fouling changes the effec-

tive pore size distribution and thus flux. The result is a typical variation of flux with time. “External” 

fouling is formed by a cake layer that originates by the accumulation of solids on the membrane or a 

gel layer that can be formed due to the precipitation of colloids and inorganic salts (Le-Clech et al., 

2006b). “Internal” fouling is caused by the adsorption and deposition of solutes and fine particles by 

complete pore blocking of the pores or particle deposition within pores.  

 

 

Figure 2.7: Schematic representation of internal (left) and external (right) fouling 

 

 

There are different types of fouling that can occur in a membrane filtration system: fouling due to 

colloids, scaling, natural organic matter (NOM) and bio-fouling (Zhang et al., 2012).  



35 
 

Scaling is mainly due to inorganic salts that are present in feed and process water. Fouling by salts and 

metal compounds generally occurs by precipitation within the porous structure of the membrane. 

Some examples are calcium sulphate (CaSO4), calcium carbonate (CaCO3) and calcium phosphate 

(Ca3(PO4)2) and metal oxides.  

There is a wide range of NOM that can cause significant fouling of membranes. Humic and fulvic sub-

stances are naturally occurring organic compounds originating from plant and animal materials in sur-

face waters. They are highly surface active, a property which facilitates their fouling characteristics due 

to adsorption.  

Fouling also involves living organisms (bio-fouling) causing biofilm formation and bacterial adhesion 

on the membrane surface. Once bound to the membrane surface, bacteria can grow and multiply using 

the nutrients present in the process stream. Part of the organic material are biopolymers originating 

from either attachment on micro-organisms (extracellular polymeric substances, EPS) or are present 

in the mixed liquor (soluble microbial products, SMP). These mechanisms are all self-accelerating (Le-

Clech et al. 2006b) and it is probably that these mechanisms act simultaneously. For example due to 

limited oxygen transfer to the bacteria in the biofilm these bacteria die freeing extra EPS that makes 

the biofilm stronger and causes better adhesion to the membrane.  

The intensity of fouling depends on pore distribution and the surface structure (hydrophobic/ hydro-

philic character of the membrane). 

 

2.1.3.3 Membrane fouling mitigation options  

An increase in TMP is inevitable during filtration over a longer period of time (Meng et al., 2009). In 

Figure 2.8, the TMP is displayed during a filtration process in function of time. The peaks in Figure 2.8 

are in fact pressure increases as a result of membrane fouling. When TMP increases to a certain level, 

the fouled membrane is cleaned. Fouling is mostly removed by back-flushing (reversible fouling), re-

sulting in a lower pressure when operating at fixed flux. A general rising trend of peaks can be ob-

served. This is called irreversible fouling. Reversible membrane fouling could be cleaned physically for 

example with back-flush. Irreversible membrane fouling needs to be cleaned by use of chemicals (Lim 

and Bai, 2003).  

Another common method to physical cleaning is relaxation of the membrane module. In this regard, 

filtration stops and the polarization of sludge concentration around the membrane surface may de-

crease due to mixing. Sometimes also air is used to enhance this removal by back-flushing with air 

instead of water.  



36 
 

A lot of research has already been done on methods to reduce fouling (Chen et al. 2007, Le-Clech et 

al., 2006a, Wu et al., 2008a, b) suggesting adaptations in membrane material, feed or biomass modifi-

cations, operating conditions (hydrodynamic changes) and membrane cleaning (Howell et al., 2004).  

Field et al., (1995) suggested a constant flux at a constant transmembrane pressure (TMP). They de-

fined this critical flux as the flux below which the decline of flux or the increase of TMP does not occur 

while above this critical flux, fouling is observed. Critical flux determination is interesting to assess 

fouling affinity for given operating condition, but that it cannot be used for long-term estimates (Le-

Clech et al., 2006b).  

 

Figure 2.8: Trans-membrane pressure in function of time for constant flux operation (Henze et al., 

2008). 

 

Also in process-operation of MBR’s the addition of coagulant material was suggested (Hwang et al., 

2007, Yoon et al., 2005). Coagulation with so-called “membrane performance enhancers” (MPE) re-

duces membrane fouling significantly (Wozniak 2010) by adding modified biopolymers with a net cat-

ionic charge that react with the biomass. Polysaccharides and proteins secreted by bacteria (extracel-

lular polymeric substance or EPS) are major causes of membrane fouling. By the addition of a coagu-

lant, a significant decrease is observed in concentration of EPS because the EPS is caught in microbial 

clusters that are formed by coagulation due to the membrane performance enhancer. Larger flocs 

provide a more porous cake fouling (Hwang et al., 2007). Nevertheless this solution needs dosage of a 

chemical and thus increases process complexity while addition of chemicals in water treatment should 

be avoided. Commonly used coagulants include ferric chloride and aluminum sulfate.  

The surface of the membrane is known to determine the possibility of deposition and attachment of 

foulants. Surface modification could minimize membrane fouling (Le-Clech et al., 2006b).  

 

 



37 
 

2.1.3.4 Membrane chemical cleaning  

Physical cleaning methods will be less efficient when the membrane is in operation for a longer time. 

Certain intervals for a chemical cleaning of the membrane is necessary. Al-Amoudi and Lovitt (2007) 

mention that the success of a chemical cleaning is dependent on the type of pollution, chemicals, tem-

perature, pH, concentration of the chemicals, contact time, and type of membrane. Chemical cleaning 

can be applied by a back-flush with chemicals (daily for external modules), maintaining the membrane 

by chemical cleaning with higher concentrations (weekly) and intensive cleaning (once or twice a year). 

Diverse membrane suppliers each have their own cleaning methods (see Table 2.2). Sodium hypo-

chlorite (NaOCl), citric acid (C6H8O7) or oxalic acid (C2H2O4) are the most commonly used oxidants and 

acids for organic and inorganic fouling. 

 

Table 2.2: Cleaning protocol used by different suppliers of MBR (Le-Clech et al. 2006b). BW = backwash 

 

Supplier Chemicals Concentration (%) Protocol 

Mitsubishi NaOCl 0.3 BW (2h) + soaking (2h) 

 Ctric acid 0.2  

Zenon NaOCl 0.2 BW and recirculation 

 Ctric acid 0.2-0.3  

Tyco NaOCl 0.01 Recirculation and in-tank air 

 Ctric acid 0.2  

Kuboota NaOCl 0.5 BW (2h) + soaking (2h) 

 Oxalic acid 1.0  

 

2.2 The full-scale MBR of Schilde 

The WWTP of Schilde is composed of two treatment lanes. The CAS lane was built in 1989 with a nom-

inal capacity of 18,000 population equivalents (PE) and a hydraulic capacity of 150 l/s, i.e. 5 times the 

nominal dry weather flow (DWA), or 3 times the Q14 , defined as:  

                                                            
hour . PE

1iter
 . 

14

150
 =Q 14

 

The facility was built to comply with the BOD, COD and suspended solids (SS) removal standards. After 

renovation (in 2003), the hydraulic capacity increased to 400 l/s, or 28,000 PE (i.e. 4.8 times the Q14). 

The primary treatment consists of screens with a 6 mm mesh and a rectangular primary clarifier sub-

divided into 3 lanes (1200 m³). Secondary treatment is achieved by a conventional single-stage acti-

vated sludge system (2 x 600 m³). Secondary sludge is wasted from the aerated tanks. Primary and 



38 
 

secondary sludge are afterwards dewatered in a thickening table. Phosphorus is removed by simulta-

neous chemical precipitation. Sludge-effluent separation is achieved by three round clarifiers (total 

surface area of 1017 m²).  

Figure 2.1. Layout of the Schilde WWTP (parallel CAS and the MBR lane). 

The MBR lane was built with the aim of meeting more stringent water quality standards (including the 

requirement for nutrient removal), increasing the WWTP biological capacity to 28,000 PE and the hy-

draulic capacity to 6 times Q14. The MBR lane is composed of a drum-sieve to protect the downstream 

system, a sand trap, a pre-denitrification tank (500 m³), an aeration basin (500 m³) and an aerated 

filtration unit (240 m³), (figure 2.1). Acetate is dosed into the MBR anoxic tank according to the nitrate 

permeate concentrations. The filtration unit is composed of 4 Zenon MBR filtration trains having a total 

surface area of 10,160 m².  

The process lanes of the CAS and of the MBR run in parallel. The MBR lane treats an average flow of 

230 m³/h, and a maximum peak flow of 355 m³/h. The CAS treats the remaining flows, resulting in a 

variable flow pattern with oscillating flows, and a maximum peak flow of 1450 m³/h. 

The MBR lane aerates the biomass by means of fine and coarse bubble aeration. The fine bubble blow-

ers are frequency controlled and operate in the bioreactor tank on a fixed O2 set-point of 1-1.5 mg O2/l 

(PID based). The aeration times are fixed and chosen during operations. The MBR coarse bubble aera-

tion is instead constant (1000 Nm3 /h per membrane tank). The CAS lane aerates the biomass through 

an on-off system (PID based) on a fixed O2 set-point, tuned between 2 and 2.5 mg O2/l. Simultaneous 

screenings screenings screeningssand

RAS

RAS

Internal 
recycling

RAS

WAS

WAS

NaOCl
HCl

CIP

CAS Secondary 
ClarifiersCAS 

Primary 
Clarifiers

CAS Aerobic 
Bioreactors

1mm Drum 
Sieve

Sand Trap

6mm Step 
Screens

25mm Bar 
Screen

FeClSO4

Acetate

MBR Anoxic 
Bioreactor

Primary 
sludge

MBR Filtration 
trains0-355 

m3/h

0-1,570 
m3/h

Stream

MBR Aerobic 
Bioreactor

Bypass

Backflush
tanks



39 
 

phosphorous precipitation is used in the CAS lane by means of FeClSO4, while no chemicals are dosed 

in the MBR lane. 

Basic statistics of the Schilde WWTP influent loading and effluent quality (in Table 2.1 and 2.2) show 

that the WWTP is biologically overloaded. The observed operational conditions are reported in Table 

2.3. 

Table 2.1. Influent loads of the Schilde WWTP in 2006. 

  Design capacity Influent loads 2006 

  Average Average Daily max 

BOD  kg.d-1 513.0 929.0 3769.0 

COD kg.d-1 1.7 2974.0 8894.0 

SS kg.d-1 1.1 1708.0 5577.0 

NTOT kg.d-1 207.0 374.0 724.0 

PTOT kg.d-1 38.0 61.0 142.0 

 

Table 2.2. Average effluent concentrations and removal efficiencies compared to the consent (Heyman 

and Smout, 2010). Removal efficiency of the combined MBR and CAS effluent in Schilde WWTP (2006). 

 

 

 

 

Table 2.3. Observed operational conditions in Schilde WWTP ( Bixio et al., 2006). 

Parameter CAS MBR 

biomass in biological reactor (g MLSS/L) 2.5 - 4.0 9.0 - 12.0 

solids retention time (days) 4 .0- 9.0 14.0 - 21.0 

Hydraulic retention time (hours) 3.0 - 75.0 3.5 - 5.0 

Operating temperature (°C) 8.0 - 20.0 8.0 - 20.0 

Operating pH 6.0- 7.0 7.0 - 8.0 

net flux average-maximal (L/(m² h)) - 22.0 - 34.0 

Trans-membrane pressure (bar) - 0.2 - 0.6 

filtration duration (s) - 300.0 

backwash duration (s) - 25.0 

relaxation duration (s) - 5.0 

 

  Effluent concentrations   Removal efficiencies 

  Effluent Consent  Effluent Consent 

BOD  mgBOD.l-1 4.0 25.0 % 93 .0 90.0 

COD  mgCOD.l-1 34.5 135.0 % 82.0 75.0 

SS  mgSS.l-1 11.5 35.0 % 89.0 84.0 

NTOT  mgN.l-1 12.2 15.0 % 48.0 50.0 

PTOT  mgP.l-1 0.8 1.0 % 78.0 80.0 



40 
 

The MBR is subdivided in 4 lanes. The 4 lanes were equipped in August 2003 (the start up of operations) 

with 4 modules in the second and fourth lane, and six modules in the first and third lane. Each module 

membrane area consists of 440 m2. At the end of March 2004, in order to provide an equivalent mem-

brane area in the 4 lanes, 4 modules of the same type were added in the third lane. The four used 

modules of the third lane were then placed in the second and fourth lane, as to have 6 modules per 

lane. 

Since that date, the MBR operates at a gross flux of 25-45 LMH, with an average net flux of 20.8 LMH 

(220 m3/h), and with maximum net flux of 24 LMH (250 m3/h).  